
http://dx.doi.org/10.4314/wsa.v44i4.03
Available on website http://www.wrc.org.za
ISSN 1816-7950 (Online) = Water SA Vol. 44 No. 4 October 2018
Published under a Creative Commons Attribution Licence 539

Applying performance indices in plantwide modelling  
for a comparative study of wastewater treatment plant  

operational strategies

Justine De Ketele1, Dries Davister1 and David S Ikumi2

1Ghent University campus Kortrijk, Graaf Karel de Goedelaan 7, 8500 Kortrijk, Belgium
2Water Research Group, Department of Civil Engineering, University of Cape Town, Rondebosch, 7700, Cape South Africa 

ABSTRACT
Achievement of good effluent quality is always the main goal for wastewater treatment plant (WWTP) systems. However, 
[...]
sludge that enters the AD originates from the underflow of 
both the primary clarifier (PCU) and the thickener (TU). The X 
(in g/m³) stands for the suspended solids concentration, while 
Q (in m³/d) is the flow rate of the underflow. The specific heat of 
sludge is equalized to that of water (i.e. 4.187 kJ/kg K) (Gernaey 
et al., 2014).

(7)

The determination of mixing energy cost (Eq. 8) is done 
according to Jeppsson (2005). In this case a reactor (ASU or 
AD) only requires mixing energy if the kLa of this reactor is 
smaller than 20 d−1. In the other case, the aeration provides 
enough mixing. The mixing energy is dependent on the volume 
of the reactor; for each m³ the mixing power consumption is 
0.005 kW ( fME) (Gernaey et al., 2014).

(8)

The equation for sludge disposal (Eq. 9) has not been 
changed from the original formula in BSM1 (Copp, 2002, 
Gernaey et al., 2014). The M_TSS stands for the sludge mass 
(in kg) in the reactor or settler, whereas M_TSS_w(t) describes 
the wasted sludge mass (in g TSS/m³) at time t. The Qw is the 
flowrate of waste sludge in m³/d (Copp, 2002).

(9)

Cost for addition of a carbon source (in this case volatile 
fatty acids, VFAs) and flocculant (here aluminium sulphate, 
AlSO4) are covered in Eqs 10 and 11, respectively. They both 

include a concentration (g/m³), a flow rate (m³/d) and a time-
independent price (ZAR/kg). The price for VFAs is set at 1.5 
ZAR/kg, while AlSO4 costs 19 ZAR/kg (Lionheart, 2016).

𝑴𝑴𝑴𝑴 𝒑𝒑𝒑𝒑𝒑𝒑𝒑𝒑𝒑𝒑 =  24
𝑇𝑇  ∫ ∑ [𝑓𝑓𝑓𝑓𝑓𝑓 𝑡𝑡 𝑤𝑤ℎ𝑒𝑒𝑒𝑒 𝐾𝐾𝐿𝐿𝑎𝑎𝑅𝑅𝑅𝑅 < 20 𝑑𝑑−1 𝑡𝑡ℎ𝑒𝑒𝑒𝑒 𝑓𝑓𝑀𝑀𝑀𝑀 ∙ 𝑉𝑉𝑅𝑅𝑅𝑅

𝑜𝑜𝑜𝑜 𝑡𝑡 𝑤𝑤ℎ𝑒𝑒𝑒𝑒 𝐾𝐾𝐿𝐿𝑎𝑎𝑅𝑅𝑅𝑅 > 20 𝑑𝑑−1 𝑡𝑡ℎ𝑒𝑒𝑒𝑒 0 ]
𝑡𝑡𝑒𝑒𝑒𝑒𝑒𝑒

𝑡𝑡𝑏𝑏𝑏𝑏𝑏𝑏𝑏𝑏𝑏𝑏
  ∙ 𝑃𝑃(𝑡𝑡)

100  𝑑𝑑𝑑𝑑 

 

𝑺𝑺𝑺𝑺 = 1
1000 ∙ 𝑇𝑇 ∙  ((𝑀𝑀(𝑇𝑇𝑇𝑇𝑇𝑇𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟) 𝑒𝑒𝑒𝑒𝑒𝑒 +  𝑀𝑀(𝑇𝑇𝑇𝑇𝑇𝑇𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠)𝑒𝑒𝑒𝑒𝑒𝑒 ) − (𝑀𝑀(𝑇𝑇𝑇𝑇𝑇𝑇𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟)𝑏𝑏𝑏𝑏𝑏𝑏𝑏𝑏𝑏𝑏 

+ 𝑀𝑀(𝑇𝑇𝑇𝑇𝑇𝑇𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆)𝑏𝑏𝑏𝑏𝑏𝑏𝑏𝑏𝑏𝑏 ) + ∫ (
𝑡𝑡𝑒𝑒𝑒𝑒𝑒𝑒

𝑡𝑡𝑏𝑏𝑏𝑏𝑏𝑏𝑏𝑏𝑏𝑏
𝑀𝑀_𝑇𝑇𝑇𝑇𝑇𝑇_𝑤𝑤(𝑡𝑡)  ∙ 𝑄𝑄𝑤𝑤 𝑑𝑑𝑑𝑑) 

 

 

𝐶𝐶𝐶𝐶 𝑝𝑝𝑝𝑝𝑝𝑝𝑝𝑝𝑝𝑝 =  𝑃𝑃𝐸𝐸𝐸𝐸 ∙ 𝐶𝐶𝐸𝐸𝐸𝐸
𝑇𝑇 ∫ 𝑄𝑄𝐸𝐸𝐸𝐸(𝑡𝑡)𝑑𝑑𝑑𝑑

𝑡𝑡𝑒𝑒𝑒𝑒𝑒𝑒

𝑡𝑡𝑏𝑏𝑏𝑏𝑏𝑏𝑏𝑏𝑏𝑏
 

 

 

𝑭𝑭𝑭𝑭 𝒑𝒑𝒑𝒑𝒑𝒑𝒑𝒑𝒑𝒑 =  
𝑃𝑃𝐹𝐹𝐹𝐹 ∙ 𝐶𝐶𝑓𝑓𝑓𝑓𝑓𝑓𝑓𝑓

𝑇𝑇 ∫ 𝑄𝑄𝑓𝑓𝑓𝑓𝑓𝑓𝑓𝑓(𝑡𝑡)𝑑𝑑𝑑𝑑
𝑡𝑡𝑒𝑒𝑒𝑒𝑒𝑒

𝑡𝑡𝑏𝑏𝑏𝑏𝑏𝑏𝑏𝑏𝑏𝑏
 

 

 

𝑓𝑓𝑛𝑛𝑛𝑛(𝑋𝑋) = 1 − 𝑓𝑓𝑠𝑠 = 1 −  
𝐼𝐼𝐼𝐼_𝐴𝐴𝐴𝐴𝐴𝐴𝑂𝑂4

𝐼𝐼𝐼𝐼_𝑋𝑋 ∙  𝑓𝑓𝑚𝑚,𝑥𝑥

𝐾𝐾𝑆𝑆,𝑥𝑥 + 𝐼𝐼𝐼𝐼_𝐴𝐴𝐴𝐴𝐴𝐴𝑂𝑂4
𝐼𝐼𝐼𝐼_𝑋𝑋  

 

		
(10)

𝑴𝑴𝑴𝑴 𝒑𝒑𝒑𝒑𝒑𝒑𝒑𝒑𝒑𝒑 =  24
𝑇𝑇  ∫ ∑ [𝑓𝑓𝑓𝑓𝑓𝑓 𝑡𝑡 𝑤𝑤ℎ𝑒𝑒𝑒𝑒 𝐾𝐾𝐿𝐿𝑎𝑎𝑅𝑅𝑅𝑅 < 20 𝑑𝑑−1 𝑡𝑡ℎ𝑒𝑒𝑒𝑒 𝑓𝑓𝑀𝑀𝑀𝑀 ∙ 𝑉𝑉𝑅𝑅𝑅𝑅

𝑜𝑜𝑜𝑜 𝑡𝑡 𝑤𝑤ℎ𝑒𝑒𝑒𝑒 𝐾𝐾𝐿𝐿𝑎𝑎𝑅𝑅𝑅𝑅 > 20 𝑑𝑑−1 𝑡𝑡ℎ𝑒𝑒𝑒𝑒 0 ]
𝑡𝑡𝑒𝑒𝑒𝑒𝑒𝑒

𝑡𝑡𝑏𝑏𝑏𝑏𝑏𝑏𝑏𝑏𝑏𝑏
  ∙ 𝑃𝑃(𝑡𝑡)

100  𝑑𝑑𝑑𝑑 

 

𝑺𝑺𝑺𝑺 = 1
1000 ∙ 𝑇𝑇 ∙  ((𝑀𝑀(𝑇𝑇𝑇𝑇𝑇𝑇𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟) 𝑒𝑒𝑒𝑒𝑒𝑒 +  𝑀𝑀(𝑇𝑇𝑇𝑇𝑇𝑇𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠)𝑒𝑒𝑒𝑒𝑒𝑒 ) − (𝑀𝑀(𝑇𝑇𝑇𝑇𝑇𝑇𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟)𝑏𝑏𝑏𝑏𝑏𝑏𝑏𝑏𝑏𝑏 

+ 𝑀𝑀(𝑇𝑇𝑇𝑇𝑇𝑇𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆)𝑏𝑏𝑏𝑏𝑏𝑏𝑏𝑏𝑏𝑏 ) + ∫ (
𝑡𝑡𝑒𝑒𝑒𝑒𝑒𝑒

𝑡𝑡𝑏𝑏𝑏𝑏𝑏𝑏𝑏𝑏𝑏𝑏
𝑀𝑀_𝑇𝑇𝑇𝑇𝑇𝑇_𝑤𝑤(𝑡𝑡)  ∙ 𝑄𝑄𝑤𝑤 𝑑𝑑𝑑𝑑) 

 

 

𝐶𝐶𝐶𝐶 𝑝𝑝𝑝𝑝𝑝𝑝𝑝𝑝𝑝𝑝 =  𝑃𝑃𝐸𝐸𝐸𝐸 ∙ 𝐶𝐶𝐸𝐸𝐸𝐸
𝑇𝑇 ∫ 𝑄𝑄𝐸𝐸𝐸𝐸(𝑡𝑡)𝑑𝑑𝑑𝑑

𝑡𝑡𝑒𝑒𝑒𝑒𝑒𝑒

𝑡𝑡𝑏𝑏𝑏𝑏𝑏𝑏𝑏𝑏𝑏𝑏
 

 

 

𝑭𝑭𝑭𝑭 𝒑𝒑𝒑𝒑𝒑𝒑𝒑𝒑𝒑𝒑 =  
𝑃𝑃𝐹𝐹𝐹𝐹 ∙ 𝐶𝐶𝑓𝑓𝑓𝑓𝑓𝑓𝑓𝑓

𝑇𝑇 ∫ 𝑄𝑄𝑓𝑓𝑓𝑓𝑓𝑓𝑓𝑓(𝑡𝑡)𝑑𝑑𝑑𝑑
𝑡𝑡𝑒𝑒𝑒𝑒𝑒𝑒

𝑡𝑡𝑏𝑏𝑏𝑏𝑏𝑏𝑏𝑏𝑏𝑏
 

 

 

𝑓𝑓𝑛𝑛𝑛𝑛(𝑋𝑋) = 1 − 𝑓𝑓𝑠𝑠 = 1 −  
𝐼𝐼𝐼𝐼_𝐴𝐴𝐴𝐴𝐴𝐴𝑂𝑂4

𝐼𝐼𝐼𝐼_𝑋𝑋 ∙  𝑓𝑓𝑚𝑚,𝑥𝑥

𝐾𝐾𝑆𝑆,𝑥𝑥 + 𝐼𝐼𝐼𝐼_𝐴𝐴𝐴𝐴𝐴𝐴𝑂𝑂4
𝐼𝐼𝐼𝐼_𝑋𝑋  

 

		
(11)

To ensure that optimal design and operation of the WWTP unit 
process does not result in the compromise of effluent quality to 
achieve lower operating costs, the associated violation charges 
of the proposed EQI can also be included in the OCI (i.e., OCI 
increases to improve EQI). 

EXPERIMENTAL SET-UP of BSM2-P

The PWM_SA model (model description and calibration 
is described in detail by Ikumi (2011)) within a modelling 
platform of WEST (Vanhooren et al., 2003) was used to 
virtually set up the plant layout (shown in Fig. 1 below).

The given plant set-up is based on the one provided by 
BSM2-P, which is considered as the reference configuration 
(Flores-Alsina, 2016) on which different control strategies will 
be built (see Figure 1). As included in BSM2, the volatile fatty 
acids (VFAs) are added prior to entering the activated sludge 
units (ASUs). This was to supplement the system strength 
required for removal of the high free and saline ammonia (FSA) 
load from the anaerobic digester (AD)-recycle. This VFA dosing 
was set to 15m³/d with a concentration of 400 kg/m³, compared 
to the 2m³/d used in BSM2 (Gernaey et al., 2014). The parameter 
values of every treatment unit, differing from the initial values 
of PWM_SA, are displayed in Table 5. Some are also illustrated 
on Figure 1.

Moreover, to avoid the virtual system being phosphorus 
(P) limited, 20 mg/L phosphate was added to the original BSM 
influent, as part of its modification to BSM2-P. The file contains 
609 days of influent data at 15-min intervals.

The initial step in the simulation procedure is to simulate 
the system until steady state is achieved, by using an influent 
with constant flow and composition over a period of 200 days 
(greater than 3 times the system sludge age of 10 days). The 
dynamic simulation follows this steady-state simulation and 
uses the entire influent dataset, with varying material loads 
over a period of 365 days (Guo, 2014).

Table 4
Pumping energy conversion factors (Gernaey et al., 2006)

Flow that 
requires pumping

Flow rate Q 
(m³/d)

Pumping energy 
factors PE (kWh/m³)

Internal recycle Qint 0.004
Return sludge recycle Qr 0.008
Waste sludge Qw 0.05
Dewatering underflow Qdo 0.004
Primary clarifier 
underflow Qpu 0.075

Thickener underflow Qtu 0.06
Balancing tank outflow Qbto 0.004

http://dx.doi.org/10.4314/wsa.v44i4.03
http://www.wrc.org.za
https://creativecommons.org/licenses/by/4.0/


http://dx.doi.org/10.4314/wsa.v44i4.03
Available on website http://www.wrc.org.za
ISSN 1816-7950 (Online) = Water SA Vol. 44 No. 4 October 2018
Published under a Creative Commons Attribution Licence 543

MODEL DESCRIPTION AND EVALUATION

The University of Cape Town/University of KwaZulu-Natal 
three-phase Plant-Wide Model (PWM_SA, Ikumi, 2011) was 
used to simulate the virtual plant layout. This PWM_SA model 
uses strict material mass balances to track and predict the output 
of different materials (COD, C, H, O, N, P and S) in simulation 
of physical, chemical and biological processes for the whole 
WWTP, including biological N and P removal activated sludge, 
AD of primary sludge and AD or anoxic-aerobic digestion 
(AAD) of WAS. It contains three sub-models that work together 
during simulations in various configurations: 
•	 The ionic speciation model of Brouckaert et al. (2010) that 

comprises of an external algebraic equation equilibrium 
speciation sub-routine used for the pairing of ionic 

components, hence the inclusion of non-ideal aqueous 
solution effects towards the calculation of the system pH, 
ionic strength and relevant gas partial pressures. This also 
allows for the model to predict inter-phase transfers of 
component species, including mineral precipitation and 
gaseous evolution, and their influence on the system pH.

•	 The PWM_SA_AS model, which is the result of the 
modification of Activated Sludge Model No. 2 (Henze et al., 
1995) to include the ionic speciation (Brouckaert et al., 2010), 
the inorganic settleable solids (ISS, Ekama and Wentzel, 2004) 
and the multiple mineral precipitation (Musvoto et al., 2000). 

•	 The PWM_SA_AD model, which is a modification of the 
University of Cape Town Sludge Digestion Model (UCTSDM; 
Sötemann et al., 2005). The additions are the hydrolysis of 
multiple organic sludge types (i.e. PS, ND WAS, NDBEPR 
WAS and PS-WAS blends), polyphosphate release processes, 
multiple mineral precipitation from Musvoto et al. (2000a, b) 
and the aqueous speciation model of Brouckaert et al. (2010) 
which facilitates ionic speciation (Ikumi, 2011).

The PWM_SA_AS and PWM_SA_AD models have the 
same set of model components, as in accordance with the ‘super 
model approach’ of Jones and Tákacs (2004) and Seco et al. 
(2004), including parameterized stoichiometry (the x, y, z, a, b, 
c values from CxHyOzNaPbSc of the influent organics groups and 
biomass species), for the bioprocesses, and are also sharing the 
same ‘globally placed’ ionic speciation subroutine model. 

The PWM_SA (or UCT-PW) model was evaluated in 
multiple steps that were based on the BIOMATH protocol 
developed by Vanrolleghem et al. (2003). Firstly, the verification 
of material balances (COD, C, H, O N, P, Mg K and Ca) for all 
stoichiometric processes was achieved, using the systematic 
method proposed by Hauduc et al. (2010). The next step was 
to enter initial values for both kinetic and stoichiometric 
parameters that were obtained either experimentally or 
from literature. The parameters were also given a typical 
value range which is determined according to the methods 
proposed by Brun et al. (2002). They were then evaluated 
using two sensitivity analysis methods, i.e., (i) standardized 
regression coefficients (SRC), and (ii) Morris screening. The 
results of those methods lead to the identification of important 

Figure 1
Reference layout for BSM2-P

Table 5
Parameter values of reactors and flows

Zone Parameter Quantity Unit

PST Q_under 148.3 m³/d

Carbon_Dosing

DosingFlow 15 m³/d
Solution 
Concentration 
(S_VFA)

400 000 g/m³

ASU_1 (anaerobic zone)
Volume 2 500 m³
Temperature 20 °C

ASU_2 (anoxic zone)
Volume 3 000 m³
Temperature 20 °C

ASU_3 (aerobic zone)
Volume 9 000 m³
Temperature 20 °C

SST (secondary settling 
tank) Q_under 21 400 m³/d

Thickener Q_under 30.9 m³/d
AD (anaerobic digester) V_gas 300 m³
Dewatering Q_under 9,6 m³/d
RAS (FS_afterASU3) Q_out2 80 000 m³/d
WAS (FS_underSST) Q_out2 400 m³/d

http://dx.doi.org/10.4314/wsa.v44i4.03
http://www.wrc.org.za
https://creativecommons.org/licenses/by/4.0/


http://dx.doi.org/10.4314/wsa.v44i4.03
Available on website http://www.wrc.org.za
ISSN 1816-7950 (Online) = Water SA Vol. 44 No. 4 October 2018
Published under a Creative Commons Attribution Licence 544

parameters (those with greatest effects), non-influential 
parameters (don’t influence the output with change in value) 
and also interacting parameters (Neumann, 2012).The final 
step involved the fixing of non-influential parameters at their 
default values (since they are known not to have significant 
effects) and conduction of simulations to determine the best 
values of the remaining subset of ‘significant’ parameters, 
through comparison of the simulation results with the 
observed outputs of experiments. A more detailed description 
can be found by Ikumi et al. (2015). 

OPERATIONAL STRATEGIES

During the comparative study, different control strategies 
were tested on the BSM2-P reference model. Figure 2 shows 
the first three tested operations and how they are implemented 
in the reference lay-out. These strategies are: flocculation (a), 
addition of fermenter (b) and addition of balancing tank (c). 
Besides these three, other strategies include modification of 
the BSM2-P layout by removal of some recycle streams and 
relocation of the carbon dosing from the anaerobic to the 
anoxic reactor.

Flocculant addition

The first control strategy is the addition of a chemical 
flocculant (aluminium sulphate, AlSO4) such that the non-
settleable fraction of particulates in the primary settling tank 
(PST) is reduced (converted to settleables). This is deemed 
an operational strategy due to (i) its potential to reduce the 
organic load to the AS system, hence promote reduced aeration 
cost (due to lower biodegradable particulate organics (BPO)) 
and lower design volume requirements (due to both lower 
biodegradable (BPO) and unbiodegradable particulate organics 
(UPO)) for the reactors (Henze, 2008); (ii) increased organic 
load in the form of primary sludge (settleable particulates 

from the PST underflow) to the AD which can result in higher 
energy savings through methane production (from higher AD 
influent BPO).

Using data from Enslin (2003), three separate formulas 
were set up to predict the non-settleable fraction of (i) 
unbiodegradable particulate organics (UPO), (ii) biodegradable 
particulate organics (BPO) and (iii) inorganic suspended 
solids (ISS). The addition of chemical flocculant will achieve 
a maximum chemically induced settleable fraction at a 
certain concentration. Adding more flocculant beyond this 
point would only lead to a higher cost without significant 
improvements. This trend is represented by Eq. 13 below, with 
kinetic constants (i.e., fm,x and Ks,x – see Eq. 13 below) to be 
calibrated against Enslin (2003) data using nonlinear regression 
technique. Formulas of the three particulate groups (UPO, 
BPO and ISS) only differ in their constants. Because the data 
only includes a difference between TSS and ISS, the formula for 
UPO and BPO (which are the two VSS components) is entirely 
the same. The overall formula is: 

		

𝑴𝑴𝑴𝑴 𝒑𝒑𝒑𝒑𝒑𝒑𝒑𝒑𝒑𝒑 =  24
𝑇𝑇  ∫ ∑ [𝑓𝑓𝑓𝑓𝑓𝑓 𝑡𝑡 𝑤𝑤ℎ𝑒𝑒𝑒𝑒 𝐾𝐾𝐿𝐿𝑎𝑎𝑅𝑅𝑅𝑅 < 20 𝑑𝑑−1 𝑡𝑡ℎ𝑒𝑒𝑒𝑒 𝑓𝑓𝑀𝑀𝑀𝑀 ∙ 𝑉𝑉𝑅𝑅𝑅𝑅

𝑜𝑜𝑜𝑜 𝑡𝑡 𝑤𝑤ℎ𝑒𝑒𝑒𝑒 𝐾𝐾𝐿𝐿𝑎𝑎𝑅𝑅𝑅𝑅 > 20 𝑑𝑑−1 𝑡𝑡ℎ𝑒𝑒𝑒𝑒 0 ]
𝑡𝑡𝑒𝑒𝑒𝑒𝑒𝑒

𝑡𝑡𝑏𝑏𝑏𝑏𝑏𝑏𝑏𝑏𝑏𝑏
  ∙ 𝑃𝑃(𝑡𝑡)

100  𝑑𝑑𝑑𝑑 

 

𝑺𝑺𝑺𝑺 = 1
1000 ∙ 𝑇𝑇 ∙  ((𝑀𝑀(𝑇𝑇𝑇𝑇𝑇𝑇𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟) 𝑒𝑒𝑒𝑒𝑒𝑒 +  𝑀𝑀(𝑇𝑇𝑇𝑇𝑇𝑇𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠𝑠)𝑒𝑒𝑒𝑒𝑒𝑒 ) − (𝑀𝑀(𝑇𝑇𝑇𝑇𝑇𝑇𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟𝑟)𝑏𝑏𝑏𝑏𝑏𝑏𝑏𝑏𝑏𝑏 

+ 𝑀𝑀(𝑇𝑇𝑇𝑇𝑇𝑇𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆)𝑏𝑏𝑏𝑏𝑏𝑏𝑏𝑏𝑏𝑏 ) + ∫ (
𝑡𝑡𝑒𝑒𝑒𝑒𝑒𝑒

𝑡𝑡𝑏𝑏𝑏𝑏𝑏𝑏𝑏𝑏𝑏𝑏
𝑀𝑀_𝑇𝑇𝑇𝑇𝑇𝑇_𝑤𝑤(𝑡𝑡)  ∙ 𝑄𝑄𝑤𝑤 𝑑𝑑𝑑𝑑) 

 

 

𝐶𝐶𝐶𝐶 𝑝𝑝𝑝𝑝𝑝𝑝𝑝𝑝𝑝𝑝 =  𝑃𝑃𝐸𝐸𝐸𝐸 ∙ 𝐶𝐶𝐸𝐸𝐸𝐸
𝑇𝑇 ∫ 𝑄𝑄𝐸𝐸𝐸𝐸(𝑡𝑡)𝑑𝑑𝑑𝑑

𝑡𝑡𝑒𝑒𝑒𝑒𝑒𝑒

𝑡𝑡𝑏𝑏𝑏𝑏𝑏𝑏𝑏𝑏𝑏𝑏
 

 

 

𝑭𝑭𝑭𝑭 𝒑𝒑𝒑𝒑𝒑𝒑𝒑𝒑𝒑𝒑 =  
𝑃𝑃𝐹𝐹𝐹𝐹 ∙ 𝐶𝐶𝑓𝑓𝑓𝑓𝑓𝑓𝑓𝑓

𝑇𝑇 ∫ 𝑄𝑄𝑓𝑓𝑓𝑓𝑓𝑓𝑓𝑓(𝑡𝑡)𝑑𝑑𝑑𝑑
𝑡𝑡𝑒𝑒𝑒𝑒𝑒𝑒

𝑡𝑡𝑏𝑏𝑏𝑏𝑏𝑏𝑏𝑏𝑏𝑏
 

 

 

𝑓𝑓𝑛𝑛𝑛𝑛(𝑋𝑋) = 1 − 𝑓𝑓𝑠𝑠 = 1 −  
𝐼𝐼𝐼𝐼_𝐴𝐴𝐴𝐴𝐴𝐴𝑂𝑂4

𝐼𝐼𝐼𝐼_𝑋𝑋 ∙  𝑓𝑓𝑚𝑚,𝑥𝑥

𝐾𝐾𝑆𝑆,𝑥𝑥 + 𝐼𝐼𝐼𝐼_𝐴𝐴𝐴𝐴𝐴𝐴𝑂𝑂4
𝐼𝐼𝐼𝐼_𝑋𝑋  

 

	

(12)

where fns (X) is the non-settleable fraction of BPO, UPO 
or ISS and fs is the settleable fraction. IN_AlSO4 and IN_X 
stand for the inflow rate of respectively AlSO4 and the three 
groups (BPO, UPO or ISS) into the PST. A varying influent 
flux requires the fraction of both (AlSO4 and X) inflows to 
be included because settleability is dependent on the relative 
AlSO4 load. The fm,x represents maximum settled fraction of 
BPO, UPO or ISS. This equalled 0.9909 for both BPO and 
UPO and 0.9646 for ISS. The half saturation coefficient for 
flocculation rate (KS,x) equaled 0.0066 for BPO and UPO and 
0.0898 for ISS. This is equal to the ratio of AlSO4 and X where 
the settled fraction is half of fm,x.

Figure 2
Control strategies (flocculation, fermenter and balancing tank) with flows in m³/d  

(* = this flow will be dependent on the VFA production of the fermenter)

http://dx.doi.org/10.4314/wsa.v44i4.03
http://www.wrc.org.za
https://creativecommons.org/licenses/by/4.0/


http://dx.doi.org/10.4314/wsa.v44i4.03
Available on website http://www.wrc.org.za
ISSN 1816-7950 (Online) = Water SA Vol. 44 No. 4 October 2018
Published under a Creative Commons Attribution Licence 545

Including a fermenter

The PWM_SA model allowed for the exploration of fermenter 
inclusion as control strategy. In this case, an AD unit is 
simulated at a significantly low sludge age (such that acidogenic 
fermentation takes place and methanogenic processes are 
allowed to fail) converts biodegradable organics of PS to volatile 
fatty acids (VFAs). The VFAs produced by this ‘fermenter’ are 
used to supplement carbon dosing for denitrification (when 
added to anoxic zone) and/or enhancement of PAO growth 
(when fed into anaerobic reactor). This way the fermenter 
targets reduction in cost for carbon addition, hence promoting 
a lower OCI, with the maintenance of 6 000 kg/day external 
inflow of VFAs. 

Separate to the ‘fermenter’, there is an AD system that is 
linked to (fed) the remaining underflow of the PST. Hence, the 
potentially lower organic load and higher sludge age of the AD 
system, due to the addition of a fermenter, is noted and shall 
add/deduct from the OCI. 

The variables for this operational strategy will be inflow to 
the fermenter (60, 80, 100 and 120 m³/d) and reactor volume 
(60, 80, 100 and 120 m³). However, only the best inflow for each 
reactor volume is discussed. As a further step, the outcome 
of combining a fermenter and flocculant is evaluated. This is 
deemed to produce a higher PS load, hence increase the VFA 
production of the fermenter and lead to further reduction in 
cost of carbon dosing. 

Balancing tank

The potential implementation of high, standard and low-peak prices 